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| ACCELERATOR LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) ......c..cucu........ 1
2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 3 - 29, 32 - 40) ...ecvieereeeeeeeeeecee ettt seseeseseeeseeee e e s s snesnennas 1
3 00550-G2 NUT, LOCK, 1/4 = 28.......eooeeeeeerteeeteeeecee ettt ne st sste s e e s seeeeae e s e 1
4 00532-G4 NUT, LOCK, 5/16 = 24 ...ttt reseete e ee e s s e e ensanen 1
5 00684-G6 SCREW, #8 = 32 X 3/4 LG ..oceeeieeeereeectesie e stre st sr et et eeee e e sseessvessenanes 4
6 00982-G01 SCREW, #4 = 14 X 5/8 LG. «..eeeeeeeeeeteeeeeeetecteetee et seesee e eeeestesnaaaen 2
7 .
8 00983-G01 NUT, SELF THREADING .......ccteoteeecreereetceeceee et eeest et eesees e eeen 2
9 00984-G01 SCREW, #8 = 10 X 1/2 LG oottt et es e seteesaee e 4
10 00486-G2 SETSCREW, #8 - B2 X 1/8 LG cueeeeteeeeeeceeceeeeeececeteette e eean e s 1
11 00986-G01 PUSHNUT, 19/84 LD. ...ttt ee e e e s anesanen 1
12 10385-G4 YOKE, CLEVIS (ADJUSTABLE) ......ceioeeeeeeeteteeeeeeesenst e e aes 1
13 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LGi.....eoeeieeeevtereeeceeerectie e eeeeeeeeesseseseen 1
14
15 10387-G3 PIN, COTTER, 3/32 X B/4 LGi...oeeeeeeeeeeeecreeteer ettt st see e eeen 1
16 17677-G1 RETAINER, SPRING ......c.oociieereterctrceee sttt st et e e 1
17 17677-G2 RETAINER, SPRING ......ooiivteieiereireeerentnee ettt seeseesenanens 1
18
19 17979-G1 BUSHING, ACCELERATOR ROD .......ooieeieieeectereeese et ee e 1
20 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 22 - 24).............. 1
21 |
22 16409-G1 RIVET, OVAL, 3/8 X 15/32 LG vttt et s s 6
23 27512-GO1 PAD, ACCELERATOR PEDAL ....c..ooectreeeeceevretretr e s 1
24 * PEDAL, ACCELERATOR .....ooricierieereeenrestetee st srsneesre e ene 1
25
26 25853-G01 PEDALBOX AND COVER (SEAL AND BEARING) ......cccoevveeererireerereenenns 1
27
28 25854-G01 INDUCTIVE THROTTLE SENSOR ......coovtireiece et eeese e 1
29 25859-G01 ACCELERATOR ROD ...ttt reenene e sesesessas s semeen e e eeeeameeeeeen 1
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